Parsun Outboard Engine F20A (F15A) BM (FW) Upper Casing Parts

Number: Order number: Original part number: Description: Quantity:
1 PAF15-00000006  93606-11M24 PIN Ø6x12  2
2 PAF20-02020001    SEAT, OUTLET MANIFOLD  1
3 PAF4-04000006  90201-08818 WASHER  1
4 PAGB/T5783-M8x14    BOLT M8x14  1
5 PAF15-04000008  93101-12M63 OIL SEAL 13x25x6  1
6 PAF20-02020002    GASKET  1
7 PAF20-02020100    OIL STRAINER ASSY  1
8 PAGB/T97.1-6  92990-06600-00 WASHER 6  8
9 PAGB/T5783-M6x16    BOLT M6x16  2
10 PAF20-02010100    SEPARATE PLATE ASSY  1
11 PAF20-02010102    SEAL, RUBBER  1
12 PAF20-02010101    SEPARATE PLATE  1
13 PAF20-02010103    PIPE, RUBBER  1
14 PAF15-00000013  93604-10M03 PIN Ø4x12  4
15 PAF20-02010001    OIL PAN  1
16 PAGB/T97.1-8  66M-11327-00-94 WASHER 8  14
17 PAGB/T5783-M8x30  910113-0830 BOLT M8x30  8
18 PAGB/T5782-M8x85    BOLT M8x85  6
19 PAHT2.5x50    CLAMP  1
20 PAF20-02010002    RUBBER SLEEVE, OIL OUTLET  1
21 PAF15-04000003  90430-14115 WASHER  1
22 PAF15-04000002  90340-14M00 BOLT, OIL OUTLET  1
23 PAF20-02010004    GASKET, OUTLET MANIFOLD  1
24 PAF20-02010003L    OUTLET MANIFOLD (L)  1
  PAF20-02010003S    OUTLET MANIFOLD (S) 1
25 PAGB/T5783-M6x25  10-82500925 BOLT M6x25  4
26 PAF20-02010005    DAMPER, OUTLET MANIFOLD  1
27 PAF20-02000001L    UPPER CASING (L)  1
  PAF20-02000001S    UPPER CASING (S) 1
28 PAF20-02000003    SEAL, RUBBER  1
29 PAF20-02000004   PLATE 1
30 PAGB/T5783-M6x10   BOLT M6x10 1
31 PAGB/T893.1-30   CIRCLIP 1
32 PAT40-02000004 66T-45318-00 SHEATH, RUBBER 1
33 PATE15-02000016   BUSH 1
Page 1 of 2
Page 1 of 2
By using our website, you agree to the usage of cookies to help us make this website better. Hide this message More on cookies »